Manufacturers Mechanical
Mill Certificate

EN10204 3.1 JREIFHH

EN10204 3. YQUALITY CERTIFICATE

Shaanxi Yiheng Noo=ferrous Material§ Industries Co., Ltd, 13F Gréenland Zhihal Bldg, No.6 Jinye Rd.,(Xi"an China

ME 1545 (Cedificate No.): 20201109D2
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Contract No. | Comimodity | Designation Not Lot No. Heat No. Condition Size (mm) Quantity- (pe) Net Weight Specification Case Nog
Titanium Dia 1.875" x ASTM B348 Gr5
7567 Grade 5 TT2002-534003 Annedled 30 865.6kg o #2-#4
Bars 1027 €145 R/L Rev.2019 m
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= o Bend Test
A 1023 967 14.5 42
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Hw Dimensional Visual Ultrasonic
Others Inspection Inspection [nspection Macrostructure Microstructure Hydraulic Flattening Flaring Faning
Acceptable Acceptable Acceptable
o e ENCHEL Chemical _ Composition (% )
Location Ti Al v Fe 9 N H 0 KTk (others)
Top # Remainder 6.18 4.02 0.137 0.009 0.010 | 0.0012* | 0.158 | B4 (Each)<0.1
Bottom # Remainder 6.27 4.03 0.086 0.012 0008 | 0.0012*40.171 | &M (Tota)) <0.4
& The ultrasonic inspection was done as)per AMS2631 RevE Class A.
.Z “ The bars were annealéd at 750°C  for 1.5 hours.
ole
* H tested on final diameten

23 N (inspector): 12 m,ﬁ i




